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Line _§PURIOUS_| INE_ABS, PABS Line _§PURIOUS_| INE_ABS, PABS
10 10
0 0
-10

Spectrum
Ref Level 24.90 dBm  Offset 14.90 cb
SGL Count 10/10

(@1 Max

Mode Auto Sweep

B

Date: 9.FEB.2019 09:28:18

204
-50 d
-60 di -60 di
70 70
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequenc |__Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |___Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 718.59820 MHz -35,66 d8m -22,66 d8 30.000 MHz 1.000 GHz 1,000 MHz 997.33383 MHz -36.91 d8m -23.91d8
1.000 GHz 1.845 GHz 1.000 MHz 1.64336 GHz -37.42 dém -24,42 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.81523 GHz -36.44 dBm -23.44 d8
1.915 GHz 3.000 GHz 1,000 MHz 2.92399 GHz -35.85 dém -22.85 d8 1,915 GHz 3.000 GHz 1.000 MHz 2.99776 GHz -35.95 dem -22,95 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.87177 GHz -31.01 deém -18.01 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.04387 GHz -30.77 deém -17.77d8
7.000 GHz 13.600 GHz 1,000 MHz 12.65745 GHz -32,77 dém -19.77 d8 7.000 GHz 13.600 GHz 1,000 MHz 10.61631 GHz -32,58 dam -19.58 d8
13.600 GHz 19.100 GHz 1,000 MHz 15.86761 GHz -28.82 dem -15.82 d8 13.600 GHz 19.100 GHz 1,000 MHz 15.74858 GHz -28.96 dem -15.96 d8
)i J )i J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2708A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum #

Ref Level 24.30 dém  Offset 14.30 dB Mode Auto Sweep

SGL Count 10/10

@1 Max

Spectrum

Ref Level 24.90 dém  Offset 14.90 di Mode Auto Sweep
SGL Count 10/10

(@1 Max

Date: 9.FEB.2019 10.03:12

20 dbifit heck g 20 ghipnit ¢heck PAES
Line _§PURIOUS_| INE_ABS PAES Line _$PURIOUS_| INE_ABS pAES
10 10d
0 0
URIOUS. L
-30 -30 -
-50
S0
60 d
-60
70
704
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Range Low | Rangeup | RBW | Frequency |__Ppowerabs | ALimit |
Rangelow | Rangeup | RBW. | Frequencs | Powerabs | Atimit | 30.000 MHz 1.000 GHz 1.000 MHz 961.94653 MHz -36.75 dém -23.75 d8
30.000 MHz 820.000 MHz 1.000 MHz 819.60260 MHz -37,43 dém -24,43 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.84479 GHz -32.40 dBm -19.40 d8
855.000 MHz 1.000 GHz 1.000 MHz 860.03623 MHz -36.65 dem 1.915 GHz 3.000 GHz 1.000 MHz 2.97498 GHz -34.48 dém -21,48 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.40495 GHz -36.47 dem 3.000 GHz 7.000 GHz 1.000 MHz 6.50081 GHz -30.60 dém -17.60 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.57730 GHz -31,78 dam 7.000 GHz 13.600 GHz 1,000 MHz 13.15100 GHz -32.18 dam -19.18 d8
7.000 GHz 9.000 GHz 1.000 MHz 8.74341 GHz -34.23 d8m -21.23 d8 13.600 GHz 19.100 GHz 1.000 MHz 16.39478 GHz -28.70 d8m -15.70 d8
~ ~
] ]

Date: 9.FEB.2019 10:30.08

Middle Channel

Middle Channel

Spectrum

Ref Level 24.30 dém  Offset 14.30 dB Mode Auto Sweep

SGL Count 10/10

Spectrum

Ref Level 24.90 dém  Offset 14.90 di Mode Auto Sweep

SGL Count 10/10

Date: 9.FEB.2019 10.04:33

20 dbiit heck 20 ghipnit $heck PAE!
Line PURIOUS_ ) INE_ABS Line _$PURIOUS_} INE_ABS PABS
10 10d
0 0
-10
URIOUS_ LT LINE_J
|20 i
-30 d
S0
60 d
-60
-70
04
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Ppowerabs | ALimit |
Rangelow | Rangeup | RBW | Frequencs | Powerabs | alimit | 30.000 MHz 1.000 GHz 1,000 MHz 846.57421 MHz -36.28 dém -23.28 d8
30.000 MHz 820.000 MHz 1.000 MHz 564.76012 MHz -37.92 dém -24.92 d& 1.000 GHz 1.845 GHz 1.000 MHz 1.75273 GHz -37.13 dém -24.13 d8
855,000 MHz 1.000 GHz 1,000 MHz 981.70290 MHz -37.03 dém -24.03 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.92562 GHz -34.87 dém -21,87 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.61242 GHz -36.87 dem -23.87 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.39233 GHz -30.00 dém -17.00 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.54881 GHz -31,59 dam -18.59 d8 7.000 GHz 13.600 GHz 1,000 MHz 11.71796 GHz -32.18 dam -19.18 d8
7.000 GHz 9.000 GHz 1.000 MHz 8.74391 GHz -33.32 d8m -20.32 d8 13.600 GHz 19.100 GHz 1.000 MHz 15.61462 GHz -28.59 d8m -15.59 d8
T ~T
J ]

Date: 9.FEB.2019 10:32:02

Highest Channel

Highest Channel

Spectrum

Ref Level 24.30 dém  Offset 14.30 dB Mode Auto Sweep

SGL Count 10/10

(@1 Max

20 dbiait fheck

Line _§PURIOUS_} INE_ABS,

Spectrum

Ref Level 24.90 dém  Offset 14.90 di Mode Auto Sweep

SGL Count 10/10

20 ghifnit $heck PAE:
Line _§PURIOUS_) INE_ABS PABS

10 di

0

LINE_

Date: 9.FEB.2019 10.06:13

30 d 30
-50 df
-0
60 d
-60
70
-70 di S —
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___powerabs | ALimit |
Rangelow | Rangeup | RBW | Frequencs PowerAbs | atimit | 30.000 MHz 1.000 GHz 1.000 MHz 663.54073 MHz -36.71 dBm -23.71d8
30.000 MHz 820.000 MHz 1.000 MHz 604.80010 MHz -37.62 dém -24.62 & 1.000 GHz 1.845 GHz 1.000 MHz 1.80847 GHz -36.68 dém -23.68 dB
855.000 MHz 1.000 GHz 1.000 MHz 959.81884 MHz -35.90 dem -22.90 d8 1.915 GHz 3.000 GHz 1.000 MHz 1.91507 GHz -33.81 dém -20.81 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.75216 GHz -36.62 dem -23.62 d8 3,000 GHz 7.000 GHz 1.000 MHz 6.72278 GHz -30.80 dém -17.80 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.15786 GHz -31,45 dam -18.45 d8 7.000 GHz 13.600 GHz 1,000 MHz 12.28457 GHz -32,76 dam -19.76 d8
7.000 GHz 9.000 GHz 1,000 MHz 8.11449 GHz -33.94 dém -20.94 d8 13.600 GHz 19.100 GHz 1.000 MHz 16.08995 GHz -28.22 d8m -15.22 d8
w ~
J J [
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saronis. FCC RF Test Report

Report No. : FG8D2708A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

*

Spectrum

Ref Level 30.00 dBm
SGL Count 10/10

Offset 14.90 dB

Mode Auto S

weep

(@1 Max

Limit ¢heck
20 dbipe—HPURIOUS JINE ABS
10 df
0

Date: 9.FEB.2019 10.56:35

Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions

Rangelow | Rangeup | RBW | Frequenc | __poweraAbs | ALimit |

30.000 MHz 1.000 GHz 1,000 MHz 936.73913 MHz -35,49 dam -22,49 d8

1.000 GHz 1.708 GHz 1.000 MHz 1.70462 GHz -30.39 dém -17.39 d8

1.760 GHz 3.000 Gz 1.000 MHz 2.86183 GHz -36.24 dém -23.24 d8

3.000 GHz 7.000 GHz 1.000 MHz 6.70879 GHz -30.82 dam -17.82 d8

7.000 GHz 13.600 GHz 1,000 MHz 12.68903 GHz -32.18 dém -19.18 de

13.600 GHz 18.000 GHz 1.000 MHz 15.29498 GHz -28.19 dém -15.19 d8

)i ] 0 wa

Middle Channel

Spectrum

Ref Level 30.00 dém
SGL Count 10/10

Offset 14.90 db

Mode Auto Sweep

@1 Max
Limit ¢heck
20 dbife—fPURIOUS | INE_ABS
10 di
0
204
-s0
60
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
RangeLlow | Rangeup | RBW | Frequenc |__Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 874.20540 MHz -36,20 d8m -23,20 d8
1.000 GHz 1.708 GHz 1.000 MHz 1.43494 GHz -37.29 dém -24,29 d8
1.760 GHz 3.000 GHz 1,000 MHz 2.97993 GHz -35.65 dém 2.65 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.47732 GHz -30.69 dam -17.69 d8
7.000 GHz 13.600 GHz 1,000 MHz 12.82291 GHz -31.84 deém -18.84 de
13.600 GHz 18.000 GHz 1,000 MHz 15.80974 GHz -28.68 d8m -15.68 d8

]

Date: 9.FEB.2019 10.57:56

Highest Channel

#*

Spectrum

Ref Level 30.00 dém
SGL Count 10/10

Offset 14.90 db

Mode Auto Sweep

@1 Max
Limit ¢heck
20 dhife—fPURIOUS | INE_ABS
10 df
0
30 -
-s0
60
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 797.61369 MHz -36,37 dém
1.000 GHz 1.708 GHz 1.000 MHz 1.35743 GHz -36.98 d8m
3.000 GHz 1.000 MHz 1.76039 GHz -26.99 dem
7.000 GHz 1.000 MHz 6.70979 GHz -31,06 dam
13.600 GHz 1,000 MHz 11.75520 GHz -33,03 dam
13.600 GHz 18.000 GHz 1,000 MHz 15.756820 GHz -28.79 dém
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saronis. FCC RF Test Report

Report No. : FG8D2708A

Frequency Stability

Test Conditions Middle Channel G(SGMSBJ;) (EDGGSIQASEES 8) 2L5|rr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0048 0.0060
40 Normal Voltage 0.0526 0.0167
30 Normal Voltage 0.0120 0.0538
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0574 0.0335
0 Normal Voltage 0.0191 0.0538
110 Normal Voltage 0.0084 0.0466 PASS
-20 Normal Voltage 0.0143 0.0167
-30 Normal Voltage 0.0108 0.0478
20 Maximum Voltage 0.0466 0.0514
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0395 0.0395

Note: Normal Voltage = 3.85V. ; Battery End Point (BEP) = 3.7V. ; Maximum Voltage =4.4V
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saronis. FCC RF Test Report

Report No. : FG8D2708A

Test Conditions Middle Channel GS(g/ISlfA(;O (Egghét?ggs 8) lenltrzltz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0053 0.0005
40 Normal Voltage 0.0016 0.0016
30 Normal Voltage 0.0027 0.0021
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0170 0.0255
0 Normal Voltage 0.0074 0.0186
-10 Normal Voltage 0.0160 0.0011 PASS
-20 Normal Voltage 0.0218 0.0037
-30 Normal Voltage 0.0005 0.0213
20 Maximum Voltage 0.0053 0.0160
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0133 0.0011
Note:

1. Normal Voltage = 3.85V.

; Battery End Point (BEP) =3.7V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Report No. : FG8D2708A

Test Conditions Middle Channel zllglc\:/I%Mlggligst 2L5|rr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0060
40 Normal Voltage 0.0395
30 Normal Voltage 0.0442
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0072
0 Normal Voltage 0.0323
-10 Normal Voltage 0.0048 PASS
-20 Normal Voltage 0.0167
-30 Normal Voltage 0.0311
20 Maximum Voltage 0.0442
20 Normal Voltage 0.0000
20 Battery End Point 0.0012

Note: Normal Voltage = 3.85V.

; Battery End Point (BEP) = 3.7V. ; Maximum Voltage =4.4V
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Report No. : FG8D2708A

Test Conditions Middle Channel zll\?/f/llztl\/llggliggs”) lenltrzltz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0186
40 Normal Voltage 0.0128
30 Normal Voltage 0.0165
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0117
0 Normal Voltage 0.0154
-10 Normal Voltage 0.0239 PASS
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0117
20 Maximum Voltage 0.0165
20 Normal Voltage 0.0050
20 Battery End Point 0.0032
Note:
1. Normal Voltage = 3.85V. ; Battery End Point (BEP) =3.7V. ; Maximum Voltage =4.4V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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saronis. FCC RF Test Report

Report No. : FG8D2708A

Test Conditions Middle Channel \(Aé(;ADCMf\zgaKnbc:,IS\)/ lenltrzltz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0069
40 Normal Voltage 0.0156
30 Normal Voltage 0.0017
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0058
-10 Normal Voltage 0.0150 PASS
-20 Normal Voltage 0.0167
-30 Normal Voltage 0.0092
20 Maximum Voltage 0.0092
20 Normal Voltage 0.0000
20 Battery End Point 0.0167
Note:
1. Normal Voltage = 3.85V. ; Battery End Point (BEP) =3.7V. ; Maximum Voltage =4.4V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

Note: Antenna 1 is Bottom Antenna, Antenna 2 is Top Antenna.

GSM850 (GSM) for Antenna 1
Frequency ERP Limit Qvgr S.C. TX Cable | TX Ant'enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
1672 -67.38 -13 -54.38 -68.59 2.32 5.68 H
2510 -53.26 -13 -40.26 -53.89 3.02 5.80 H
3348 -64.68 -13 -51.68 -67.14 3.27 7.88 H
Middle
1672 -60.23 -13 -47.23 -61.44 2.32 5.68 \%
2508 -57.77 -13 -44.77 -58.40 3.02 5.80 \
3348 -64.89 -13 -51.89 -67.35 3.27 7.88 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM850 (EDGE class 8) for Antenna 1
Frequency ERP Limit O_ve_r S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HV)
(dB) (dBm) (dB) (dBi)
1672 -69.13 -13 -56.13 -70.34 2.32 5.68 H
2508 -64.02 -13 -51.02 -64.65 3.02 5.80 H
3348 -65.37 -13 -52.37 -67.83 3.27 7.88 H
Middle
1672 -69.31 -13 -56.31 -70.52 2.32 5.68 \
2510 -65.02 -13 -52.02 -65.65 3.02 5.80 \
3348 -65.32 -13 -52.32 -67.78 3.27 7.88 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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GSM1900 (GSM) for Antenna 2

Frequency EIRP Limit Qvgr S.C. TX Cable | TX Ant'enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
3759 -55.64 -13 -42.64 -60.51 3.55 8.42 H
5640 -48.57 -13 -35.57 -54.91 4.34 10.68 H
7524 -52.32 -13 -39.32 -59.12 5.14 11.94 H
Middle
3759 -59.65 -13 -46.65 -64.52 3.55 8.42 Vv
5640 -54.47 -13 -41.47 -60.81 4.34 10.68 Vv
7524 -51.66 -13 -38.66 -58.46 5.14 11.94 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (EDGE class 8) for Antenna 2
Frequency EIRP Limit O_ve_r S:G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HV)
(dB) (dBm) (dB) (dBi)
3759 -57.84 -13 -44.84 -62.71 3.55 8.42 H
5640 -55.01 -13 -42.01 -61.35 434 10.68 H
7524 -52.34 -13 -39.34 -59.14 5.14 11.94 H
Middle
3759 -60.27 -13 -47.27 -65.14 3.55 8.42 \%
5640 -57.00 -13 -44.00 -63.34 4.34 10.68 \%
7524 -51.96 -13 -38.96 -58.76 5.14 11.94 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band V(RMC 12.2Kbps) for Antenna 1
Frequency ERP Limit Qvgr S:G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)

1672 -69.04 -13 -56.04 -70.25 2.32 5.68 H

2510 -66.58 -13 -53.58 -67.21 3.02 5.80 H

3348 -65.40 -13 -52.40 -67.86 3.27 7.88 H

Middle

1672 -68.97 -13 -55.97 -70.18 2.32 5.68 \

2510 -66.83 -13 -53.83 -67.46 3.02 5.80 \%

3348 -65.41 -13 -52.41 -67.87 3.27 7.88 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

WCDMA Band II(RMC 12.2Kbps) for Antenna 2
Frequency EIRP Limit O_ve_r S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HV)
(dB) (dBm) (dB) (dBi)

3759 -60.81 -13 -47.81 -65.68 3.55 8.42 H

5640 -56.76 -13 -43.76 -63.10 4.34 10.68 H

7524 -52.31 -13 -39.31 -59.11 5.14 11.94 H

Middle

3759 -60.56 -13 -47.56 -65.43 3.55 8.42 \

5640 -56.83 -13 -43.83 -63.17 4.34 10.68 \

7524 -51.61 -13 -38.61 -58.41 5.14 11.94 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band IV(RMC 12.2Kbps) for Antenna 1

Frequency EIRP Limit Qvgr S:G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
3465 -62.80 -13 -49.80 -73.54 2.604 13.34 H
5199 -56.68 -13 -43.68 -67.19 3.011 13.52 H
6936 -54.10 -13 -41.10 -64.30 3.271 13.47 H
Middle
3465 -63.31 -13 -50.31 -74.05 2.604 13.34 \
5193 -56.81 -13 -43.81 -67.32 3.011 13.52 \Y
6936 -54.02 -13 -41.02 -64.22 3.271 13.47 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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